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REPORT OF CEMENT QUALITY
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Reference number I i e Type of cement /f s i (A2342 andisd )
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Factory / Babil Cement Plant Sampling date:-  / /2020 Testing date:- / /2020
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- Z 3 24 < 28% if CGA>S Ok
. T LOSS ON IGNITION 1.84 < 4% OK
ey Total 99.28
< INSOLUBLE RESIDUE 0.56 < 1.5% OK |
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= L.SF 0.91 OK
Z -' M.S 2.17
/ M.A 0.81
Han CsS 48.54 -
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CA 2.38 |+ OK
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PHYSICAL TEST T
£ TEST RESULT LIMITS * CONFORM
: 4 Initial 122.70 > 45 min
Ppeing e Final 0.13 < 10hr oK
; . \ > 2800Cm?*/gm for Q.P.C..
Fineness ( Blaine) 3371.90 > 2800 Cm?/am for S.R.P.C OK
Compressive 2day 22.21 > 10  MN/m? OK
Strength 28day > 325 MN/m?
Soundness (Autoclave)% 0.11 <038 OK
. ; 90 pm 4.18
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Bemdue on sieve% ( 180 um 0.52

S

BE RS RIS v)jﬂ
Plant manager

Laadll/ 2019

Q;K

Product manager

Qua ity manager

| Co.Web Site ( www.southem-cement.com)




